REQUEST FOR COUNCIL ACTION CERTIFICATE NUMBER
CITY OF SAN DEGO (FOR COMPTROLIER’S USE ONLY)

N/A
TO: FROM (ORIGINATING DEPARTMENT): | DATE:
CITY COUNCIL Public Utilities - Wastewater 04/09/2013

SUBJECT: Agreement between City of San Diego and CH2M Hill Engineers, Inc. for the Operation
Optimizations Consultant Services

PRIMARY CONTACT (NAME, PHONE): SECONDARY CONTACT (NAME, PHONE):
Pete Wong ,(858) 292-6475 MS 901A Guann Hwang, (858) 292-6476 MS 901

COMPLETE FOR ACCOUNTING PURPOSES

FUND 700001 700000 700011

DEPT / FUNCTIONAL
AREA

ORG / COST CENTER 2000151112 2000151112 2000151112

OBJECT/ GENERAL 512059 512059 512059
LEDGER ACCT

JOB/WBS OR
INTERNAL ORDER

C.I.P./CAPITAL
PROJECT No.

AMOUNT $1,802,500.00 $772,500.00 $2,575,000.00 0.00 0.00
[...]
workshop which will incorporate the comments and suggestions of the workshop.

Task 5.0 — Optioneering/Alternatives Development

During this task, the CH2M HILL Team will work to perform business case evaluations (BCEs) for
the treatment facilities and/or functional areas (total of 9 mid-level effort BCEs) based on the
prioritized recommendations from Task 2.

The CH2M HILL Team will leverage the Department’s existing BCE process and suggest potential
improvements to the Department’s existing BCE process, as well as leverage prior BCE work
performed by the Department. When applicable, a triple bottom line analysis will be performed to
consider alternatives in terms of costs, benefits, and risks. During the triple bottom line evaluation,
financial, social and environmental factors which apply to the alternatives and recommendations will
be reviewed. Recommendations that show positive results will be presented to the Department for
possible implementation.

Optioneering/Alternatives Development Deliverables

o Implementation Plan that includes prioritized recommendations from Task 2.

Task 6.0 — Final'Report and Presentation

Consultant will provide a Draft Final Report for the Department’s review and comment. A meeting
will be held to review the Department’s comments and questions prior to the issuance of the Final
Report. Comments from the Department on the Draft Final Report will be used to prepare the Final
Report.

Final Report and Presentation Deliverables

e  One draft report in hardcopy and electronic formats compiling the findings and
recommendations from the previous reports, summaries and implementation plan developed
during this optimization effort, will be prepared and delivered at the conclusion of this
project.

o A workshop will be conducted to review the draft report.

e Three final reports in hardcopy and electronic formats will be developed following the
workshop.

Task 7.0 — Special Projects




EXHIBIT A

The Department has identified three projects, which should be evaluated in the Operations
Optimization Program. As described in the Request for Proposal, these special projects include:

Water Supply Costs: This project consists of analysis of the cost of water (local and
imported) supplied to the system by the City’s 3 treatment plants and by the San Diego
County Water Authority’s treated water connection as well as the distribution pressure zones
in respect to pressures provided to individual consumers. The goal of this evaluation will be
to provide potential realized optimization opportunities for the locally treated water and
water transfer between treatment plant service areas as well as potential opportunities to
optimize pressures and provide savings in pumping energy costs.

Consultant will analyze the cost of water, (local and imported), supplied to the system by the
City’s 3 treatment plants and by the San Diego County Water Authority treated water
connections, in order to optimize locally treated water and to optimize the water transfer
between treatment plant service areas.

Consultant shall also analyze the distribution system’s pressure zones in respect to pressures
provided to individual consumers and provide recommendations on how to optimize
pressures and provide potential savings in pumping energy costs.

Water Quality in the Distribution System: This project consists of analysis of the source
water quality, facilities and distribution system design and operations to examine potential
recommendations, including potential capital improvements and/or treatment process
changes, which could lead to 1mpr0vement of water quality and/or reduction in maintenance
and chemical costs.

Consultant will analyze the source water quality, facilities and distribution system design
and operations, and provide recommendations, including potential capital improvements
and/or treatment process changes, which may lead to improvement of water quality and/or
reduction in maintenance and chemical costs.

Otay Water Treatment Replacement Alternative (Conceptual Evaluation): This project
consists of a conceptual evaluation to examine the possibility of replacing the existing Otay
WTP with a pumping station to pump the local water stored in the Lower Otay Reservoir to
the Alvarado WTP utilizing the San Diego County Water Authority’s raw water aqueduct
(reverse flow).

Consultant will perform a conceptual evaluation to replace the existing Otay WTP with a
pumping station to pump the local water stored in the Lower Otay Reservoir to the Alvarado
WTP utilizing the San Diego County Water Authority’s raw water aqueduct (reverse flow).
The conceptual evaluation must include evaluating the City's ability to feed the existing Otay
WTP service area from the Alvarado WTP using the City transmission system, along with a
long term look at remaining treatment plant capacity and future system wide demands.

Special Projects Deliverables

Summary report in hardcopy and electronic formats that includes findings and potential
opportunities for improvement regarding each of the above special projects.




ATTACHMENT A

Description of Water Facilities




ATTACHMENT A
WATER FACILITIES

WATER TREATMENT FACILITIES

The City of San Diego Public Utilities Department operates and maintains three water treatment
plants (WTPs), the Miramar WTP located at Miramar Lake, the Alvarado WTP located at Lake
Murray, and the Otay WTP located at Lower Otay Lake.

a. Miramar Water Treatment Plant
The Miramar WTP is a conventional WTP currently rated at 143 mgd with the capability of
treating up to 215 MGD if the plant gets re-rated by the California Department of Public
Health, (CDPH). The process flow is as follows; influent channel/rapid mix, de-aeration,
splitter box, flocc/sed basin, ozone, filtration, and storage. The plant chlorinates upstream of
filtration and adds ammonia downstream of filtration to create a chloramines residual.

b. Alvarado Water Treatment Plant

The Alvarado WTP is a conventional WTP currently tated at 150 MGD. The process flow is
as follows; influent channel/rapid mix, flocc/sed basin, ozone, filtration, and storage. The
plant chlorinates upstream of filtration and adds ammonia downstream of filtration to create a
chloramines residual.

c. Otay Water Treatment Plant

The Otay WTP is a conventional WTP currently rated at 34.2. The process flow is as follows;
influent channel/rapid mix, flocc/sed basin, filtration, and storage. The plant doses the water
with chlorine dioxide at the influent channel for initial inactivation credits. The plant then
chlorinates upstream of filtration and adds ammonia downstream of filtration to create a
chloramines residual.

WATER PUMP STATION FACILITIES

The City of San Diego Public Utilities Department operates and maintains 49 potable water
pump stations and four raw water pump stations. The pump stations are located throughout the
water system and pressure zones range from 175 up to 1250. These pump stations were built as
early as 1949 with flow rates ranging from 150 gpm to 96,000 gpm, and Total Dynamic Head,
(TDH) ranging from 45 feet to 537 feet.

WATER RESERVOIR FACILITIES

The City of San Diego Public Utilities Department operates and maintains 32 potable water
reservoirs. The reservoirs are located throughout the water system and have various structural
types (circular prestressed, concrete sloped walls, concrete vertical walls, and steel tanks). These
reservoirs were installed from as early 1908 to 2007 and have capacities ranging from of 0.5
million gallons up to 36.8 million gallons.




ATTACHMENT A
RAW WATER FACILITIES

The City of San Diego Public Utilities Department operates and maintains ten city reservoirs
(Barrett, El Capitan, Hodges, Miramar, Morena, Murray, Lower Otay, Upper Otay, San Vicente,
and Sutherland). The reservoirs supply raw water to the City’s three water treatment plants and
also are part of the raw water storage system. These reservoirs were built as early as 1901 to
1960, with capacities ranging from approximat ely 1,200 acre-feet to 113,000 acre-feet. The
public is provided supervised recreational access to all of the City's reservoirs for a variety of
traditional outdoor activities, including fishing, boating, hiking, picnicking, and waterfowl
hunting etc.

All reservoirs above, except Upper Otay and Hodges, have an outlet tower that is used to draft
water to convey it to another reservoir or water treatment plant. Morena, Barrett, and Lower Otay
make up one raw water subsystem. El Capitan, San Vicente, and Lake Murray make up a second
subsystem. Water sources to our reservoirs include local rainfall and imported water from the
County Water Authority.




ATTACHMENT B

Description of Wastewater Facilities




ATTACHMENT B

WASTEWATER FACILITIES

METRO WASTEWATER TREATMENT FACILITIES

a.

Point Loma Wastewater Treatment Plant

The Point Loma Wastewater Treatment Plant, (PLWTP), a Chemically Enhanced Primary
Treatment Facility, operates under a 301(h) secondary treatment waiver through a system
wide National Pollutant Discharge Elimination System, (NPDES) permit. The basic permit

- requirements, based on system-wide flows and loads, are for removal of 80% Total

Suspended Solids, (TSS) and 58% five-day Biochemical Oxygen Demand, (BOD). The
Department goal is to exceed permit requirements by several percentage points, and to
meet the BOD removal goal, operating experience indicates that approximately 88% TSS
removal is required. Iron salts (ferric and ferrous chloride), and an anionic polymer are
used to achieve the enhanced removals. Hydrogen peroxide is added to the plant influent to
“reactivate” the iron salts introduced into the collection system. Additionally, chemicals are
used for odor control of the plant and for disinfection of the effluent. Raw sludge at
approximately 3.5% solids is anaerobically digested prior to pumping the stabilized sludge
to the Metropolitan Biosolids Center. Current PLWTP flow is approximately 160 mgd.

Metropolitan Biosolids Center

The Metropolitan Biosolids Center, (MBC) provides processing for all wastewater
biosolids produced by PLWTP and North City Water Reclamation Plant, (NCWRP).
Processes include degritting, centrifuge thickening and anaerobic digestion for raw
biosolids received from the NCWRP. These biosolids are then mixed with anaerobically
digested biosolids from PLWTP before being dewatered with centrifuges. Cake pumps are
utilized to transfer the dewatered biosolids from the centrifuges to the biosolids storage
silos and from the storage silos to the truck loading bins. In orderto minimize cake
pumping reliability issues, target maximum dewatered cake solids content is 28% to 30%.
Above 30% cake solids, cake pump poppet valve life becomes an issue. Dewatered
biosolids meet Class B requirements and is truck transported to a local landfill and
beneficially used as daily cover in the landfill operation. Chemical usage is for a
flocculation prior to thickening and dewatering (a common Manich polymer is used) and
for odor control purposes. MBC processes approximately 90 dry tons of biosolids per day.
Processing recycle flows from MBC are discharged into a trunk sewer for conveyance to
the PLWTP.

North City Water Reclamation Plant

The North City Water Reclamation Plant, (NCWRP) produces Title 22 rec ycled water
through the utilization of secondary treatment followed by filtration and disinfection. Raw
primary and waste activated sludge produced is blended and pumped at approximately
0.2% solids to MBC through a dedicated pipeline. Primary chemical usage is for
disinfection, odor control and flocculation aid. NCWRP currently treats approximately 15
mgd with production of reclaimed water ranging between approximately 3 mgd to 10 mgd
based on season and daily demand. Chlorine residual for reclaimed water requires a modal
CT value of not less than 450.




ATTACHMENT B

South Bay Water Reclamation Plant

The South Bay water Reclamation Plant, (SBWRP) produces Title 22 recycled water
through the utilization of secondary treatment followed by filtration and disinfection.
Sludge produced is disc harged into am ain interceptor sewer fo r tr ansport to P LWTP.
Primary chemical usage is for disinfection, odor control and flocculation aid. Current flow
to the plant is approximately 8.5 mgd.

Sewer Pump Stations Odor Control

A number of the pumping stations throughout the system are equipped with several odor
control systems. For the larger stations, six are equipped with chemical scrubbers; two have
carbon and 4 provide chemical addition of bioxide or ferrous chloride. Some large stations
have two of the above systems. 36 of the smaller “muni” pump stations and three
interceptor locations are provided with carbon canister scrubbers. Seven muni pump
stations and one interceptor location are provided with bioxide addition.

System-wide Sulfide and Odor Control

The Department utilizes the PRI-SC process for sulfide control in the main interceptor
system and treatment facilities. Iron salts (ferrous chloride) are added to the upper reaches
of the collection system, currently 6 locations, and hydrogen peroxide is introduced at
downstream locations to regenerate spent iron. Currently peroxide is added at 5 locations
with the final location upstream of the treatment plants to provide both sulfide control and
assist in achieving enhanced clarification. The process is provided as a full service contract.

METRO WASTEWATER PUMP STATION FACILITIES

a.

Pump Station #1

Pump Station #1 is located on Harbor Drive, between 8th Street in National City and the
32nd Street Naval Station. This pump station is the second largest pump station and is
congsidered a critical component in the Metropolitan Wastewater System. Pump Station #1
receives wastewater generated in the South Bay and Southeast San Diego communities and
conveys the wastewater flow north via the eight mile South Metro Interceptor to Pump
Station #2. Pump Station 1 houses a total of six sewage pumps and has an average daily
flow of 55 million gallons.

Pump Station #2

Pump Station #2 is the largest pump station in the Metropolitan Wastewater System. This
station receives flows from the North Metro interceptor which serves the northern San
Diego region and the South Metro interceptor which serves the southern communities of
San Diego. The waste water collected by Pump Station 2 is conve yed by two 87-inch
diameter force m ains to the Point Lo ma Wastewater Treatment Plant. Pump Station 2
houses a total of eight pumps and has an average daily flow of 150 mgd.

Grove Avenue Pump Station (GAPS)




ATTACHMENT B

The GAPS and Conveyance System have a maximum capacity of 18 mgd and it designed
to transfer raw wastewater flows from San Ysidro trunk sewer to the SBWRP. The 8,400-
square-foot building is a one-story concrete structure with an underground wet well, a
mechanical room, and pump rooms. The GAPS internal oper ating systems in clude a1l
pumping, mechanical, odor control, chemical injection, and HVAC and process systems.

Otay River Pump Station (ORPS)

The ORPS and Conveyance System have a designed capacity of 12 mgd and it delivers
wastewater flows from the City of San Diego Otay Trunk Sewer and the City of Chula
Vista Date/Faivre Trunk Sewer to the GAPS and ultimately to SBWRP. A 36-inch gravity
sewer will convey flow from the trunk sewers to the ORPS. A 27-inch force main conveys
flow from the ORPS to the GAPS.

METRO WASTEWATER PIPELINE FACILITIES

a.

Pump Station #1 Force main

Wastewater flow received by PS1 is conveyed to PS2 through a single 72-inch force main.
The PS1 force main is routed along Harbor Drive for a distance of 3,959 feet, followed by
the South Metro Interceptor and the South Metro Interceptor Tunnel. PS1 force main is a
concrete-lined steel pipe installed in 1963.

Pump Station #2 Force mains

Flow from Pump Station 2 is delivered to the Point Loma Wastewater Treatment Plant
through the Rosecrans Force Main (Force Main #1) and the Bayside Force Main (Force